
3F, Building Block 2, No. 3400 Gonghexin Road, 

Jing'an District - Shanghai 200436, P.R. CHINA 

上海市静安区共和新路3400号2幢3层
Tél. : +86 21 68 55 50 32

Fax : +86 21 68 55 50 33

E-mail : ctcshanghai@ctcgroupe.com 

TEST REPORT Page 1/3

Report No.: S201010552_1      14 October 2020

APPLICANT:      ANHUI INTCO MEDICAL PRODUCTS CO.LTD 
(C41483)

huangcongmin@intco.com (HAITANG ROAD WEST AND YINHUA ROAD
NORTH) SUIXI WUHU MODERN INDUSTRIAL
PARK,SUIXI TOWN
HUAIBEI ANHUI
CHINA

Date of receipt          

Testing period  

:14 Aug. 2020

:09 Oct. 2020

:14 Oct. 2020Buyer: --

Disposable Vinyl Gloves (PVC)Sample description: 

Test(s) requested :-- For CE Marking : Yes

Service                   :--Previous report  :REGULAR

Brand / Section               Product category  :--:--

Season         :--Product type      :--

:-- :FIRST TESTTest stage       End use       

Factory name       :-- :--Supplier name

Factory code :--Exported to:--

1. Conclusion:

Tests description Conformity

 1 Resistance to degradation by chemicals : EN 374-4 : 2019 None

Pass: requirements met      Fail: requirements not met     None: no requirement for this test     N/A: not applicable

Approved by

Henry YAN

Laboratory Manager

The report is issued by CTC Shanghai  under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. 

Except by special arrangement, the test items will not be retained by CTC Shanghai  for more than 3 months. The test report shall not be reproduced, except 

in full, without the written approval of the testing laboratory.  

To declare the conformity to the requirement, the uncertainty of measurement, associated to the test results, has not been taken into account.
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 Member of the SGS Group (SGS SA)  

 ANHUI INTCO MEDICAL PRODUCTS CO, LTD. 
 NO.1, HAITANG ROAD, SUIXI DISTRICT ECONOMIC DEVELOPMENT AREA, HUAIBEI CITY, 
 ANHUI PROVINCE. 

 A/C F619701 SGS-CSTC STANDARD TECHNICAL SERVICES (QINGDAO) CO., LTD. 

 CONTACT PERSON   : -- 

 
 THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS :  

 SAMPLE DESCRIPTION GLOVES 
 DISPOSABLE VINYL GLOVE(PVC) 

 QD REFERENCE NO QDHL2002000966MD 

 PHOTO APPENDIX. 

   
 SAMPLE RECD ON  03/03/2020 TESTING PERIOD : 03/03/2020 - 19/03/2020 

Summary of Test Results/Conclusion 
Test Method / Standard Clause/Test Name Status / Performance Level 

EN 374-4:2013 
Resistance to Degradation by Chemicals   

Sodium hydroxide 40% Refer results. 
 

     Per pro SGS India Private Ltd. 

     
       K. PACHAIYAPPAN 

       ASST. MANAGER 
     Email your Test Report Related Enquiries at Feedback.SLT@sgs.com 
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 Member of the SGS Group (SGS SA)  

R E S U L T S 
 EN 374-4:2013 Protective Gloves against Chemicals and Micro Organisms – Determination of resistance to 

  degradation by chemicals 
 

Chemical /  

CAS NO 
Exposure Duration  

Test Results 

Percentage change in puncture resistance 

 

Observation 
 

Sodium hydroxide 
40% 

1310-73-2 
60±5 minutes 

Glove sample  Result (%) 

No change 

1 11.2% 

2 15.8% 

3 12.1% 

Mean 13.0% 

Standard Deviation  2.477 

 
 ***** End of Report***** 
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2.  Sample(s) description assigned by laboratory:

Analyzed productSize

GLOVE

Sample informationDescription

white vinyl palm--P

201010552

The report is issued by CTC Shanghai  under its General Conditions printed overleaf. The results shown in this report refer only to the sample (s) tested. 

Except by special arrangement, the test items will not be retained by CTC Shanghai  for more than 3 months. The test report shall not be reproduced, except 
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(C41483)

3.  GLOVE/

white vinyl palm--P

Method ConformityResultUnitClient 

Requirement

 Resistance to degradation by 

chemicals

EN 374-4 : 2019▲

Challenge chemical tested Hydrogene peroxide 

30%

 

Sample degradation by the chemical tested 8.5%

Sample degradation by the chemical tested 

(2)

10.3%

Sample degradation by the chemical tested 

(3)

23.5%

Degradation - Mean 14.1%

Degradation - Standard deviation 8.2%

Lining No Lining 

Observation Swelling 

END OF TEST REPORT
▲: The test was carried out by external accredited laboratory under their accreditation scope.
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